
Package leaflet: information for the user 

 

TEARS NATURALE 3 mg / 1 mg/ml, eye drops, solution 

Hypromellose, dextran  

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 

 

What is in this leaflet 
1. What TEARS NATURALE is and what it is used for 

2. What you need to know before you use TEARS NATURALE 

3. How to use TEARS NATURALE 

4. Possible side effects 

5. How to store TEARS NATURALE  

6. Contents of the pack and other information 

 

 

1. What TEARS NATURALE is and what it is used for 

 

TEARS NATURALE is used to alleviate and treat complaints associated with the dry eye syndrome, 

such as burning sensation and irritation.  

Temporary relief to tingling and irritation associated with dry eyes (caused by, for example, the wind 

or the sun).  

 

Dry eyes. Your tears contain the necessary amount of natural components that, in combination, form a 

layer called the tear film on the outer surface of the eyes. The tear film protects and moisturises your 

eyes every day, keeping them healthy and ensuring the optimum environment. In some people, the 

production of natural tears has reduced. Deficit of tears or lack of a component in tears may cause 

the tear film to rupture, leading to the formation of dry patches on the outer surface of the eyes. This 

causes the dry and sensitive eye syndrome, which symptoms include sensation of a foreign body, 

burning, prickling, or fatigue in the eye, hypersensitivity to bright light or a general feeling of 

discomfort. 

 

TEARS NATURALE belongs to a group of medicines named artificial tears. It contains 

DUASORB – a water-soluble polymeric system (0.1% dextran 70 and 0.3% hypromellose), which 

mixes with your natural tears and ensures comfort to your eyes and relief to your condition. It also 

alleviates the irritating sensation in the eye. TEARS NATURALE contains the safe preservative 

POLYQYAD 0.0011%, which does not cause irritation. 

 

 

2. What you need to know before you use TEARS NATURALE 
 

Do not use TEARS NATURALE: 

- if you are allergic to dextran and hypromellose or any of the other ingredients of this medicine 

(listed in section 6). 

 

Warnings and precautions 

- Use TEARS NAUTRALE only for dripping in the eye(s). 



- If you wear soft contact lenses. Do not use the drops while wearing contact lenses. After 

applying the drops, wait for 10–15 minutes before placing contact lenses in the eye.  

- If you experience headache, eye pain, changes in vision, eye irritation, persistent redness, a 

degradation of your condition, or if the medical condition persists for more than 72 hours, stop 

using the medicine and consult your attending physician. 

 

Other medicines and TEARS NATURALE  
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

If you are concomitantly using other eye drops, leave a period of at least 10–15 minutes between 

applying the drops. 

 

Pregnancy and breast-feeding 
Consult your doctor before using the medicine. 

TEARS NATURALE may be used during pregnancy and breast-feeding. 

 

Driving and using machines 
Your vision may be impaired immediately after applying the TEARS NATURALE drops. Do not 

drive or use machines until your vision has cleared. 

 

 

3. How to use TEARS NATURALE 

 

The recommended dose is one or two drops in one or both eyes as often as required for alleviating 

eye irritation, or as prescribed by your attending physician. 

 

Use TEARS NAUTRALE only for dripping in the eye(s). 

 

 

 1    2   3    4 

 

1. Take the TEARS NATURALE bottle and a mirror. 

2. Wash your hands. 

3. Open the bottle. 

4. Hold the bottle between your thumb and middle finger, pointing it downwards (Figure 1). 

5. Tilt your head back. Pull the lower eyelid back with a clean finger until a “pocket” forms into 

which you can drip the medicine (Figure 2). 

6. Bring the tip of the bottle closer to the eye. Use a mirror, if necessary. 

7. Do not touch the eye, eyelid, or other surfaces with the bottle tip. This may contaminate the 

solution. 

8. Press slightly on the bottom of the bottle, drawing only one drop of TEARS NATURALE at a 

time (Figure 3). 

9. After dripping TEARS NATURALE, close the eye and apply pressure to the corner of the eye 

on the side of your nose with a finger. This helps to prevent the absorption of TEARS 

NATURALE in the body. 

10. If you need to apply medicine in both eyes, repeat the same process. 

11. Close the bottle tightly with a cap immediately after using the medicine. 

 



If the drop misses the eye, try again. 

 

If you are using other eye drops or eye ointment, leave at least five minutes between administering 

the medicines. Eye ointments must be administered last. 

 

If you use more TEARS NATURALE than you should  
If necessary, you may wash TEARS NATURALE out from your eye(s) with warm water. Do not 

apply any more drops in the eye until the next administration time. 

 

If you forget to use TEARS NATURALE, continue with the next dose as planned. However, if it is 

time to administer the next dose, do not apply the missed dose, and continue with regular 

administration. Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 
 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

The following side effects have been observed with TEARS NATURALE:  

 Very common side effects (may occur in more than 1 user in 10): 

 Effects in the eye: blurred vision. 

 

 Common side effects (may occur in up to 1 user in 100): 

 Effects in the eye: dry eye, eyelid damage, abnormal sensation or feeling of a foreign body in 

the eye, discomfort in the eye.  

 

 Uncommon side effects (may occur in 1 up to 10 users in 1,000): 

 Effects in the eye: itching, irritation, redness of the eye.  

 General effect: headache. 

 

 Unknown (cannot be estimated based on available data):  

 Effects in the eye: redness of the eyelid, eye pain or swelling, discharge from the eye, scaling 

of the edge of the eyelid, increased production of tears. 

 General side effects: allergy, headache, lack of effect. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store TEARS NATURALE  

 

Keep this medicine out of the sight and reach of children. 
 

Microbiological purity is guaranteed if the medicine is kept at a temperature of up to 25 °C for a 

maximum of 28 days after the initial opening of the bottle. The user is responsible for the different 

times and conditions of storage. Write the opening date on the line below. 

Opened on: .............................. 

 

Do not store at a temperature higher than 25 °C.  

Do not refrigerate. 

http://www.ravimiamet.ee/


Keep the bottle tightly closed. 

 

Do not use this medicine after the expiry date which is stated on the box or bottle after “Use by:”. 

 

Do not use this medicine if you notice that the solution is blurry or has changed colour. 

 

Do not use this medicine if the cap that prevents accidental opening is not in full contact with the 

bottle. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines that you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 
 

What TEARS NATURALE contains 

- The active substances are hypromellose (E464) and dextran. 1 ml of solution contains 3 mg of 

hypromellose and 1 mg of dextran. 

- The other ingredients are polyquarternium-1, borax (E285), sodium chloride, potassium chloride 

(E508) and purified water. In order to normalise the acidity (pH level) of this medicine, small 

amounts of sodium hydroxide and/or hydrochloric acid have been added. 

 

What TEARS NATURALE looks like and contents of the pack 
TEARS NATURALE is a liquid, clear, and colourless solution. Natural low-density polyethylene 

(LDPE) bottle, which is equipped with a dropper (LDPE) and a white polypropylene (PP) screw cap. 

Every bottle contains 15 ml of solution. 

 

Marketing Authorisation Holder 

Alcon Farmaceutika d.o.o. 

Avenija Dubrovnik 16 

10160 Zagreb 

Croatia 

 

Manufacturers 

s.a. ALCON-COUVREUR n.v. 

Rijksweg 14  

B-2870 Puurs 

Belgium 

 

or 

 

Siegfried El Masnou, S.A. 

Camil Fabra No. 58,  

08320- El Masnou  

Barcelona 

Spain 

 

or 

 

Alcon Laboratories Belgium  

Lichterveld 3 

2870 Puurs-Sint-Amands 

Belgium 

 



For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

Alcon Farmaceutika d.o.o. 

Avenija Dubrovnik 16 

10160 Zagreb 

Croatia 

Telephone: +385 1 4611 988 

Fax: +385 1 4611 989 

 

The leaflet was last revised in July 2021. 

 


